SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum s Spectrum %
Ref Level 25.70 cbm  Offset 570 b e RBW 300 khz Reflavel 25,70 dém  Offset 5.70 db e RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B MI[1] 15.8a dBm) - 15.99 dBm)
20 r 1.8816980 GHz| 20 : 1.8762040 GHz
o TL et PR ~ I 0.070920071 MHz oa LA e 0.010989011 MHZ
X 7
/ 4 | |
od - T 0 da: - \
/ \ / |
10d { 10d
/ \ / \
-20 - ; 20 S
AL Y R AN P . e e
N P J o A e
30 d B
-0 d 40 d
Sod -50 di
60 df 60 df
-70 -70
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881698 GHz 15.83 dam ML 1876204 GHz 15.39 dam
T1 1 LB754645 GHz 9.35 dBm Oce Bw 9.070925071 MHz T1 L 1.8754945 GHz 9.54 dBm Oce Bw 9.010969011 MHz
T2 1 1 BE45355 GHz 10.12 dam T2 1 18844955 GHz 9.47 dom
L I 4 [S JL -

Middle Channel / 15MHz / QPSK

Middle Channel /15MHz / 16QAM

Date: 20.J4N 2022 03:21:43

Spectrum s Spectrum %
Ref Level 25.70 cbm  Offset 570 b e RBW 300 khz Reflavel 25,70 dém  Offset 5.70 db e RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B ™M1[1] - ™M1[1 13.60 dBm)
20 v . 20 ™M 1.8754150 GHz
. LA\ s fren vy _V_r'w‘,..‘;@x@w.& 13.426579427 MHz 04 REEN P NPV BN 1T T2 13.456543457 MHz
[ / 1
od 0 de: T L
‘J \ ! |
10 10 df 1 t
1 |
i \ f \
20 ) e 20 r k-
P S el A A e / LN TP
P e v AN e A S N el e
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1884795 GHz 15.59 dam ML 1875415 GHz 13.60 dam
T1 1 LB733167 GHz 9.12 dBm Oce Bw 13.426573427 MHz T1 L 18732567 GHz 8.91 dBm Oce Bw 13.456543457 MHz
T2 1 1 BB67433 GHz 10.07 dam T2 1 18867133 GHz 8.48 dam
L I 4 [S JL 4 -
Spectrum s pectrum &
Ref Level 25.70 cbm  Offset 570 b = RBW 300 khz RefLavel 25,70 dbm  OFfset 570 ob w RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B ™M1[1] 12.94 dBm) - ™M1[1 12.13 dBm)
20 1.8716880 GHz| 20 M1 1.8754450 GHz
L0, T AT 17.822177822 MHz T 1 17.942057942 MHz
10 d - s 10 di Al iy
ﬁr 1 ] 7 i
o d T 0 da / ‘l
10 / 104 {] t
[ \ \
-20 7 ¥ -20 fi
. o A P L .
PO, e A L A [T L e ey v ol
~38
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1871688 GHz 12.94 dBm ML 1.875445 GHz 12.13 dam
T1 1 16710889 GHz 8.14 dBm Oce Bw 17.822177822 MHz T1 L 1871009 GHz 8.59 dBm Oce Bw 17.942057942 MHZ
T2 1 1BEA9L1L GHz 7.88 dam T2 1 1888951 GHz 9.19 dam
L L J L L J

DCate: 20.JAN.2022 03.22.57

Sporton International Inc. (Kunshan)

TEL : +86-512-57

900158

FAX: +86-512-57900958
FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

1 Al64 of A212
: Mar. 07, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

Conducted Band Edge

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum x| spe n 7
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25.70 dém  Offset 5.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS L SPURIRIECHBEABS_
9B $PURTOUS JINE ABS PABS /l\ 20 dBfps SPURTDUS_LINE_ABS, PARS
10 dem K l\ 10 dém ( \
0 dem ! 0 dem { i
-10 dBm t -10 derm
SPURIOUS_LINE ABS_ \ /
-20 dBm p 20 dem
Al
-30 d8m / fV [ 30 demA—L \‘
/| \
-40 dBm A 40 ddm v \n. —
P— i \«h W R TR
Lsmaperartirions | " M
-50 dem = £ e 50 dBm e
AN PSS t o
-60 dam -60 dBm:
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||['start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 Ghz 1.000 MHz 1.70800 GHz -23.07 dém -10.07 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 20.94 dBm -9.06 dB
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -24.41 dém -11.41d8 1780 GH= 1781 anz 20,000 kiz 178001 GHz 2249 dBm o9 de
1,710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 21.11 dem -8.89 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe ~57.26 dhm 1426 db,
.
I J1 L 2

Date: 20.JAN 2022 03:30:05

Date: 20 JAN 2022 03:42:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
S ruim @ Sp n v
Ref Level 25.70 dBm  Offset 5.70 db Mode Auto Sweep RefLevel 25.70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
:Finr! SPURTOUS INE_ABS PARS 20 dpm? sPURTOUS _LINE_ABS PALS
10 dBm - P 10 dBmEe "‘”"\
0 dBm / !\ 0 dem |
|
-10 dBm ‘ -10 dim I
SPURIOUS_LINE_ABS_ J \ \
20 derm 20 dpm
-30 dBm o M l Mm. MBW M}m&d
p 7 P
[ fia o
. Pz Bl
40 dBm i 40 dBm s
A ey i,
crspnatt “Virany
50 dBm u 50 dBm S
R I TS .
-0 dBm 50 dBm
70 dam 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -22,56 dem -9.56 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77015 GHz 12.63 dBm -17.17 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -28.53 dBm -15.53 08 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -29.68 dBm -16.68 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71044 GHz 12.64 dBm -17.36 dB 1.781 CHz 1700 GH2 1.00D MHz 178118 GHz 23.79 dBm 1079 B
.
I J1 £

Date: 20.JAN 2022 03:37.42

Date: 20.JAN.2022 03:49.52

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : WYPP14510

Page Number 1 A165 of A212
Report Issued Date : Mar. 07, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS ,‘:FJEWM"E‘JMEK"FC, PABS
:Finr! SPURTOUS INE_ABS PABS / \ 20 Pmp 'I—'Ili[‘ X] IS_LINE_ABS PABS
10 dem I \ 10 dém I \
0 dBm { 1 0 dem jj \
-10 dBm -10 derm
SPURIOUS_LINE ABS_ 1 h '(
-20 dBm % |1 J\ -20 dem T
-30 dBm f/ /./ A “ \ 30 dej I \ o,
-40 dBm ) a0d " ]\-
7 i W \ i
oo el ST
-50 dem = R s i lr Lw.""’ bodl cn [,
ORI BN Ll \ R —
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||['start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -23.67 dem -10.87 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 20.27 dbm -0.73 d&
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -23.79 dém -10.79 dB 1780 GHz 1781 anz 20.000 kHz 78002 e 2093 dBm 93 ds
1,710 GHz 1.712 GHz 100,000 kHz 1.71028 GHz 20.26 dem -9.74 d& 1.781 CHz 1700 GH2 1,000 Mz 170101 ohe 5596 dbm 1526 b
.
)i | [ i 1 ™

Date: 20.JAN 2022 03:31:37

Date: 20 JAN 2022 03:43:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN 2022 03:38:11

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 :FN\H SPURTOUS INE_ABS PARS 20 deP. sPURTOUS _LINE_ABS PALS
10 dem 7 = 10 aa‘{ e \
0 dBm J’ | 0 dBm
e \
-10 dém | '1 -10 dBm I
SPURIOUS_LINE_ABS_ ‘ ! |
-20 derm: t -20 dpm
1 1] |
30 dam o 7 o, Wéarr J'.-w
M Thiy,
-40 dBm M e ;‘""” 40 dBm hw,.,..n‘
et g
] ——
-50 dBm T -50 dBm S
ot S ST N
-60 dBm -60 dBm
70 derm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -23.48 dBm -10.48 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77954 GHz 11.66 dBm -18.14 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~29.46 dbm -16.46 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78001 GHz -31.27 dBm -13.27 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71104 GHz 12.02 dBm -17.98 d8 1.781 GHz 1700 GH2 1,000 Mz 1 78124 CHe 25 56 dbm 1558 db,
Y
I it L 2

Date: 20.JAN.2022 03:48:22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: A166 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /

1RB

Spectrum | n
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit fhack PARS | SPURIGHBGHBEKARS_ FAES
:FN\H SPURTOUS INE_ABS PARS r\ 20 dr’inp s LI JUS_LINE_ABS PABS
10 dem lf \| 10 dém / -
0 dém J ‘\ 0 dem { l%
|
-10 dBm -10 derm
SPURIOUS_LINE ABS_ ’ \ J
-20 d&m J. \ -20 dBm J
-30 dBm 'f / Jﬁ\ -30 daf‘\/
I o
-40 dBm ” o -40 dBm V‘%M
| il A o
-50 dBm s prapicratiend] - . At ], . e
R—— \‘ TE—

40 dem 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz || Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

1.700 Gz 1.709 GHz 1.000 MHz 1.70896 GHz -27.10 dém -14.10 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77972 GHz 19.16 dBm -10.84 dB

1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~26.55 dém -13.59 do 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -26.66 dBm -13.66 de

1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 19.16 dBm -10.84 dB 1.781 CHz 1700 GH2 1,000 Mz 78104 CHe ~3054 cdbm 1764 db

.
)i | [ i 1 ™

Date: 20.JAN 2022 03:33:08

Date: 20 JAN 2022 03:45:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN. 2022 03:34:40

Date: 20.JAN.2022 03.46:51

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 :FN\H SPURTOUS INE_ABS PABS 20 deP. sPURIOUS _LINE_ABS. PALS
10 dBm - v 10 dBr-( - -\
0 dem /f 1‘\ 0 dBm |
-10 dem i -10 dgm |Ll
SPURIOUS_LINE_ABS_ { \ !
-20 dem [ \‘ 20 dpm 1
-30 dBm M ,J""” w) i -304Bm: \‘ [
. » g,
40 dBm o e -40 dBm - .
T ""“4, T
50 dem - 50 dBm
ey ey =
e A A A A A LR [ -
-0 dam -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -25.33 dém -12.33 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77968 GHz 10.65 dBm -19.15 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -31.68 dbm -18.60 d& 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -33.33 dbm -20.33 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71035 GHz 10.68 dBm -19.12 d& 1.781 CHz 1700 GH2 1,000 Mz 78102 CHe ~20.87 cbm ~16 867 db
T
I J1 1 i

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A167 of A212
: Mar. 07, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum | n
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck PABS | SP ‘nEh?M"E‘JMEk"FC, . PABS
9B\e $PURTOUS [INE ABS PABS T 20 drmp SPURIOUS. ]\\l— ABT, PAES
10 dem f 10dBm ‘
|
0 dem i | 0 dem i
-10 dBm I -10 dem ‘
SPURIOUS_LINE_ABS_ I k f
-20 dém { -20 dem 4
-30 dBm ¥ [ \1 ﬂ' g\m dBm P[
! A
SIAYS VAR L FARN
40 dBm f \ A +d dB ﬂ B ki Y
1= Ly e aen— el
50 de: - ™ I/J it J W \ S L
50 dem———— b o 50 S s—— 1
-60 dam -60 dBm:
0 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70756 GHz -28.21 dém -15.21 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77979 GHz 20.90 dBm -9.10 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz ~20.80 dém -7.90.d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -21.04 dBm -6.04 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71020 GHz 20.30 dBm -9.70 d& 1.781 GHz 1700 GH2 1,000 Mz 70100 chs 3513 cbm 3513 b
Y
) | (] i 1 ™

Date: 20.JAN 2022 03:52:57

Date: 20 JAN 2022 04:05:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN. 2022 04:00:38

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 :FN\H SPURTOUS INE_ABS PARS 20 deP. sPURTOUS_LIN ABS, PALS
i 10,081 -
10 dem ‘f - — \ 05 >
0 dem { b dom !
-10 dem i 10 dBm \l
SPURIOUS_LINE_ABS_ | i
-20 dem 7 20 dBm
30 dBm Vol 20 dby it by
30 dom — <30 dem Y,
At .“__'.J Mg
] 40 dBy b,
r - m o,
ST L et i TR
i st
50 dim T e,
-60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -21,48 dem -8.43 dB 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77778 GHz 9.23 dem -20.77 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.65 dbm -15.65 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -29.55 dBm -16.55 dB
1.710 GHz 1.713 GHz 100,000 kHz 171182 GHz 5.63 dém -21.17 d& 1.781 CHz 1700 GH2 1,000 Mz 1 78125 CHe 54 50 dbm 1150°d
T
I J1 L i

Date: 20.JAN.2022 04:12:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: A168 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

SGL Count 100/100

Ref Level 2570 dém  Offset 5.70 dg

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHIECHBIEKABS _ PABS
Be —FPURTOUS JINE_ABS FAS T 20 ¢B{ig —PURTOUS lﬂﬁu— ABS PASS
[‘ 1
10 dBm / 10 dBm
o dem I oo | |
-10 dem ! -10 dBm
SPURIOUS_LINE ABS_ I l '
-20 deém [ \ -20 dBm ;'
-30 dem {‘\ ;\1 dem ’.'
. /MPM / \1 A | i A/ \ e
o / J R A e
! / i, | \ i,
e | A,
50 dem — T - o 50 gl i
——— v
-0 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70768 GHz -30.10 dém -17.10 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77978 GHz 20.10 dBm -9.90 db
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -21.54 dbm -8.54 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -21.16 dBm -5.16 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71020 GHz 19.72 dBm -10.28 d& 1.781 CHz 1700 GH2 1,000 Mz 78290 CHe ~35.40 cbm 3540 db,
T
)i | [ i (] ™
Dater 20,JAN 2022 03:54:30 Date: 20.JAN.2022 04:06:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 :FN\H SPURTOUS INE_ABS PARS 20 deP. sPURTOUS_LIN ABS, PALS
10 dBm 10 dBm
2 e e T A—— .
0 dem / | dBm ’I
-10 dem 10 dem \
SPURIOUS_LINE_ABS_ r \
-20 dem o 20 dBm
30 dam O i ] 0 b l B gy |
' T A L
e M‘me
bt TR
-40 dBm ™ 40 dBm S
aw**‘“‘”"“'" ™ eyt |
st S0 db [t g g
50 dBm ’
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170885 GHz -22,84 dem -9.84 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77607 GHz .00 dBm -22.00 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -30.32 dém -17.32 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -30.52 dBm -17.52 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71101 GHz 5.00 dém -22.00 dB 1.781 CHz 1700 GH2 1,000 Mz 78105 CHe 54 36 dhm 1136 db
T
I J1 L i

Date: 20.JAN 2022 03:59:05

Date: 20.JAN.2022 04:11:16

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: A169 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2570 dBm
SGL Count 100/100

Offset 5.70 dg

Mode Auto Sweep

Date: 20.JAN 2022 03:56:01

Date: 20 JAN 2022 04:08:13

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SP ‘nEb?M"E‘JIUEk"FC, PABS
BN —fruRTOUS |INE_ABS PABS 20 APz —FPURTOUS E_ABS, PASS
10 dBm ]’f 10 dém \
0 dém [ 0 dem i &
-10 dBm ¥ -10 derm |
SPURIOUS_LINE ABS_ I | J
-20 dom } ‘\ -20 dem
; /
-30 dBm b h {3&: dBm 4 4
- / [ \
-40 dBm r"r W\ il fl Larl com i }r ool r
S0 de R L / M'J [ gulﬂdm \V‘/ \ Ml\""‘“"' Y ot
- m T !
T ISR PRy [ " T— "
40 dem 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70783 GHz -32.41 dém -19.41 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77973 GHz 18.94 dBm -11.06 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -24.62 dbm -11.62 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -24.65 dBm -11.65 dB
1,710 GHz 1.713 GHz 100,000 kHz 1,71025 GHz 16.88 dBm -11.12 dB 1.781 CHz 1700 GH2 1,000 Mz 7862 CHe ~37.67 cbm o487 db,
)i J | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN 2022 03:57.33

Date: 20.JAN.2022 04.09.45

Spectrum = Spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 :Finr! SPURTOUS INE_ABS PARS 20 deP. sPURTOUS_LIN ABS, PALS
10 dem 10dBm
sl i oot smon Stk mewm»\
0 dBm [’ 1 dam T
-10 dam : 10 dem -
SPURIOUS_LINE_ABS_ | L
-20 derm: -20 dem
et | 1
-30 dBm o -30 dem
e j B R
-40 dBm it _40 dBm i ey
P ) (r—
jrente™ # i,
anbarie] i
F L -50 dBm ] e
-60 dBm -60 dBm
70 derm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -25.37 dém -12.57 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77929 GHz 7.19 dBm -22.81 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz -32.22 dém -19.22 d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -31.65 dBm -18.65 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71121 GHz 5.99 dBm -23.01 d8 1.781 GHz 760 one 1,000 Mz 70100 chs 2651 cbm TR
Y
i it L 2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A170 of A212
: Mar. 07, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2570 dém  Offset 5.70 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit ¢heck PABS L SPURIMIECHBEKABS_ PABS
Be —FPURTOUS JINE_ABS PASS ﬁ 20 dB{iE —kPURTOUS [ TNE_ABS \ PAES

10 dem j‘ 10 dBm \

0 deém / \ 0 dem \

-10 dBm -10 dem f

SPURIOUS_LINE_ABS_ L Jj

-20 d&m 20 dem

-30 dBm x
-40 dBm t 3 Jl

e

Date: 20.JAN 2022 04:15:51

- JUAPIREA (T [ e PR
-50 dem — Ll J S0 I\ le
S0 e L vy ey i

-60 dam -60 dBm:

-70 dBm -70 dBm

Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz

Spurious Emissiurlm ‘ | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70892 GHz -29.39 d&m -16.39 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77969 GHz 20.26 dBm -9.74 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -21.62 dBm -8.62 dB 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -22.00 dBm -9.00 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71032 GHz 20.88 dBm -9.12 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78127 GHz -27.35 dBm ~14.35 db
Y
il | [ | il 1 [

Date: 20 JAN 2022 04:28:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 :FN\H SPURTOUS INE_ABS PABS 20 deP. sPURIOUS _LINE_ABS. PALS
10 dBm 10 dBm
( LEY s .m\ L T Y
0 dem j dBm \i
-10 dem \ 10 dBm !
SPURIOUS_LINE_ABS_ f k \
-20 dem f20 dem
et IJ
.30 dBm 30 dBm L Homoticnn ol
Pov e —— 7 . T el
-40 dBm—get -40 dBm. ok e ]
Mld
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | |['start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -23.16 dém -10.16 d& 1.775 GHzZ 1.780 GHz 100.000 kHz 1.77761 GHZ .73 dBm -23.27 db
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~29.95 dém -16.55 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -30.24 dBm -17.24 de
1.710 GHz 1.715 GHz 100,000 kHz 171115 GHz 5.93 dBm -23.07 d& 1.781 CHz 760 one 1,000 Mz 70148 chs 36,56 chm TP
T
I J1 1 i

Date: 20.JAN 2022 04.23:26

Date: 20.JAN.2022 04:35:39

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: Al71 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2570 dém  Offset 5.70 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 dvgPwr

Limit ¢heck PABS | SPURIRHIECHBEKABS PABS

Be —FPURTOUS JINE_ABS PASS J 20 dB{iE —kPURTOUS [ TNE_ABS \ PAES
10 dBm ; 10 dBm ‘\
0 dem 0 dem ‘
-10 dBm 1 -10 dem y
SPURIOUS_LINE_&BS_ I \
-20 dBm 20 dem

n 1
j? ﬁ |y Al I}

. o |l

il

75@! dBm:
{ M i

T \

TRA

j AL ik,

Date: 20.JAN 2022 04:17:23

50 da - - o |
AR el AT
-60 dam -60 dBm:
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -24.71 dém -11.71 d8 1.775 GHz 1.780 GHz 100.000 kHz 1.77965 GHz 20.26 dBm -9.74 db
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -22.28 dBm -9.28 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -22.99 dBm -9.99 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71030 GHz 20.17 dBm -9.63 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -24.28 dBm -11.28 dB
Y
il | [ | il 1 [

Date: 20 JAN 2022 D4:29:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN 2022 04:21:55

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 :FN\H SPURTOUS INE_ABS PARS 20 deP. sPURTOUS _LINE_ABS PALS
10 dem 10dBm
ettt P b st it B
o dom J MH\\ ofoem “\\
-10 dBm | |l 20 dem
SPURIOUS_LINE_ABS_ { \ \
-20 derm: ] L20 dem
i
-30 dem — el [ 30 dBm ! RN v
40 dBm— e ] 40 dBm \‘ M"W‘Mwm. —
R -
fromesnmiy |
50 dBm 50 dBm
-60 dBm -60 dBm
70 derm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170887 GHz -24.72 dém -11.72 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77671 GHz 5.05 dBm -24.05 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -31.25 dbm -18.25 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -31.49 dBm -18.49 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71187 GHz 5.75 dBm -24.25 d8 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe T 1500 db
Y
I J1 L i

Date: 20.JAN.2022 04:34.07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: Al72 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 /

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

; &

Spectrum |
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHIECHBIEKABS _ PABS
9B $PURTOUS JINE ABS PARS P 20 AR —EPURTOUS [TNE_ABS ﬂ‘\ PASS
|
10 dBm T 10dem I
0 dem [J 0 dem \‘
\
-10 dem 1 -10 dBm -
SPURIOUS_LINE ABS_ f h |
-20 dem fl \\ -20 dBm i
-30 dBm r\'} 4 dem J \ e
. Ny ﬂ l MEYARNN
40 dBm » 7 l 0] dem '
AR | | AL iy,
50 dem e . I | S0 B & .
IP— o 7 ey ™ S
-0 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170846 GHz -32.24 dém -19.24 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77965 GHz 19.38 dBm -10.62 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.70589 GHz ~24.75 dbm -11.79.d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -23.85 dBm -10.85 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71031 GHz 18.98 dBm -11.02 d& 1.781 CHz 1700 GH2 1,000 Mz 1 78124 CHe ~57.55 cbm 143 db
T
)i | [ i (] ™
Dater 20,JAN 2022 04:18:54 Date: 20.JAN.2022 04:31:05
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 :Finr! SPURTOUS INE_ABS PARS 20 deP. sPURIOUS _LINE_ABS. PALS
10 dBm 10 dBm
L NP T L L I STy
0 dem A mww\l dBm \
-10 dem “ 1 10 dBm
SPURIOUS_LINE_ABS_ | | 1
-20 dem - 20 dem \
-30 dBm —— R P H 30 dem —
-40 dBm it } 40 dB \ [
——r— ~ m: v s Fee—
I
50 dem 50 dBm
-0 dam -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -26.72 dém -13.72 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77600 GHz &.04 dBm -24.96 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -31.75 dbm -18.79 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -32.60 dBm -19.80 dB
1.710 GHz 1.715 GHz 100,000 kHz 171181 GHz 5.18 dBm -24.81 dB 1.781 CHz 760 one 1,000 Mz 78106 CHe ~30.04 cbm 1704 db
T
I J1 L i

Date: 20.JAN 2022 04:20:25

Date: 20.JAN.2022 04:32:36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: A173 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS ,EF—‘BEIr?MEE‘.lMEk'\Eg, PABS .
9Biie —$PURTOUS [TNE _ABS PAES /\ 20 dBfie _EPURTOUS _[INE_ABS PAES F "
10 dBm ( \ 10dem i |
0 dBm J \ 0 dém ]‘ \
-10 dem -10 dBm | I
| SPURIOUS_LINE ABS_ / & # \
-20 d&m | -20 dBm }
-30 dBm | ﬂ -3D|dBm:
oL y ]\ I / 1 IJJ \ epnfh,
40 L 4o fiem v,
\ / ~ ! [ AN e ™
50 dgm S e ! ] ! { 0 §Bm o \ el 2
S P PP P —— ——arr L
-0 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70164 GHz -36.32 dém -23.32 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77943 GHz 20.95 dBm -9.05 db
1.708 GHe 1.710 GHz 100.000 kiiz 1.71000 GHz -32.26 dém -19.26 do 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -30.25 dBm -17.25 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71061 GHz 20.21 dém -9.79 d& 1.781 CHz 760 one 1,000 Mz 70408 Chs ~37 54 dBm 34 64 db
e ——
I ) ¢ L | 1 o
Date: 20.JAN 2022 04:38:42 Oate: 20 JAN 2022 045054
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 3P[\E —KPURTOUS [ TNE ABS FAS 20 P —SPORTOUS _[TNE_ABS, PASS
10 dBm 10 dBm
0 dam F B e v Fry B i Al ~
|
-10 dem ( \ -10 dem !
| SPURIOUS_LINE_ABS_ ‘ \ l
-20 dBm ‘/ L -30 dBm 1
-30 dBm e ? [ 5o cem l r -
o] A il
fBm -40 dBm
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170200 GHz -27.01 dém -14.01 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77588 GHZ 3.61 dBm -26.19 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.71000 GHz ~32.50 dém -20.60 d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -34.24 dBm -21.24 de
1.710 GHz 1.720 GHz 100,000 kHz 171458 GHz 3.89 dBm -26.11 dB 1.781 CHz 760 one 1,000 Mz 70143 chs 28 52 dbm 1507 B
Y
I 1 1 i

Date: 20.JAN 2022 04.45:18

Date: 20.JAN.2022 04:58:30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

1 Al74 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2570 dBm
SGL Count 100/100

offset 5.70 d& Mode Auto Sweep

Date: 20.JAN 2022 04:40:13

Date: 20 JAN 2022 04:52:26

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS ,EFJDEI;?ME:*AMEUE& PABS
9Biie —$PURTOUS [TNE _ABS PAES [x 20 dBfie _EPURTOUS _[INE_ABS PAES }-\I
10 dBm / I\ 10 dBm f |
0 dem j \ 0 dem ;‘ 1
-10 dem L -10 dBm [ 1
| SPURIOUS_LINE ABS_ } “l { ll
-20 d&m -20 dBm +
\ i [
-30 dem -3p|dem 7
; L N tF, ol \\ 1 ) ll Ao bem J \ M‘lk
\ -t/ I | A N N
-50 dgm L i w Feo ;’ -p0 gém PEEATVES - .
T Pttt g \'\ / Aottt Aegr™ L
-0 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz_||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70163 GHz -36.66 dém -23.66 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77939 GHz 19.69 dBm -10.11 d&
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -32.76 dbm -19.76 d& 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -31.02 dBm -13.02 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 19,52 dBm -10.48 dB 1781 aHe 760 one 1,000 M 70168 chs ~35.00 dbm 3500 db
e ——
I ) ¢ L | 1 o

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Date: 20.JAN 2022 04.44.47

Date: 20.JAN.2022 04.56:59

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 3P[\E —KPURTOUS [ TNE ABS FASS 20 P —SPORTOUS _[TNE_ABS, PASS
10 dBm 10 dBm
od s e et ¥ B ) ) NV S,
( | 1
-10 dem W‘
| SPURIOUS_LINE_ABS_ { | i
-20 dBm H T \\
-30 dem » !
L‘J 11\“ "‘WMMW,, ———
40 dem -40 dBm e
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70823 GHz -27.72 dém -14.72 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77307 GHZ 3.13 dBm -26.87 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.71000 GHz ~34.27 dém -2L.27 de 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -34.36 dBm -21.36 d8
1.710 GHz 1.720 GHz 100,000 kHz 1.71360 GHz 3.16 dBm -26.84 dB 1.781 CHz 760 one 1,000 Mz 70108 chs ~30-16 dbm 1716 B
Y
I 1 1 i

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A175 of A212
: Mar. 07, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2570 dém  Offset 5.70 dg
SGL Count 100/100

Mode Auto Sweep

Date: 20.JAN. 2022 04:43.16

@1 AvgPwr @1 svgPwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
dPNE HPURTODS JINE_ABS PAFS ]. 20 ¢B{\g —§PURTOUS [ TNE_ABS PR
l
10 dBm ’ \ 10 dBm IJ \
0 dém } 0 dem /
| |
-10 dBm | -10 dem -
| SPURIOUS_LTNE_ABG_ J \ {" L
-20 dom y -20 dBm
| | s /1
-30 dBm = 1[1-=pieem
o A A H ke Hn/
Fane =y, B B N i
Ny w Sy 1 b m ” '
o MHLMMWWJ V1| A A e e —
-60 dem -60 dBm
70 dBm 70 dBm.
Start 1.7 GHz 3003 pts Stop 1.72 GHz_||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70137 GHz -38.86 dém -25.86 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77941 GHz 16.66 dBm -11.34 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -35.07 dém -22.07 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -34.39 dBm -21.39 d8
1.710 GHz 1.720 GHz 100,000 khz 1.71062 GHz 18.15 dém -11.65 dB 1.781 GHz 1760 GHz2 1,000 Mz 70103 chs ~39.76 cbm ~36.76 db
e ——
I ' b - | T e
Dater 20.JAN 2022 04:41:44 Date: 20.JAN.2022 D4:63:57
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Caunt_100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dp{iE —FPURTOUS [ TNE_ABS FASS 20 dp e —SPURTOUS [TNE_ABS PAES
10 dBm 10 dbm
0 dBm { A - \ 0 gt B T
\
-10 d8m -10 dBm
| SPURIOUS_LINE_ABS_ ( ‘ l
-20 dBm ﬂ l\ -30 dBm \1
-30 dBm 4 ﬁu dBm Y
i e e
Ham — 40 dBm \ ey
-50 dem -50 dBm
-60 dBm -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -29.88 dém -16.88 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77527 GHz 1.02 dBm -28.08 db
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -35.68 dém -22.65 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -35.09 dBm -22.99 dB
1.710 GHz 1.720 GHz 100,000 khz 1.71427 GHz 1.94 dem -28.06 dB 1.781 GHz 1760 GHz2 1,000 Mz 70129 chs 3151 dBm 16918
|
i it L £

Date: 20.JAN.2022 04:55:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

1 A176 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 20.JAN 2022 05:01:33

Spectrum | n 7
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHIECHBIEKABS _ PABS .
9Biie —$PURTOUS [TNE _ABS FABS ﬂ 20 dB{iE —kPURTOUS [ TNE_ABS PAST t
10 dBm ‘ l 10 dBm f “
0 dBm / 1 0 dem I \
-10 dBm 1 -10 dem: T \I
| SPURIOUS_LINE ABS_ J‘ ‘,\ I
-20 d&m . -20 dBm f
-30 dBm LL ﬁ 30 b
-40 dBm W _ah Hem # hi
/ \.‘M-Mu b ) L | [ , [P '
-50 dBm LWN\,W - fl 50 dpm i e - ‘\.,,,«
N st g \‘\ e st etiesed | ] ———
-60 dem ~60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||[ start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -36.53 dém -23.53 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.77917 GHz 20.07 dBm ~9.03 d&
1.708 GHe 1.710 GHz 150.000 k2 1.71000 GHz ~26.57 dim -13.67 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -20.14 dBm -16.14 d8
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 20,98 dém -9.02 dB 1.781 CHz 760 one 1,000 Mz 170175 ohe ~36.55 cbm 3586 b
e ——
Y
i b L | 1 w

Date: 20 JAN 2022 05:13:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 3P[\E —KPURTOUS [ TNE ABS FAFS 20 P —SPORTOUS _[TNE_ABS, PASS
10 dBm 10 dBm
0 dBm sccenrs " L) ] b e ot .
-10 dem | I -10 dBm \
| SPURIOUS_LINE_ABS_ ‘ l
-20 dBm J 1 -2p dBm
‘ |
-30 dBm L 1 -p0 dem
I k o
40 dBm -40 dBm
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70851 GHz -28.78 dém -15.78 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.76595 GHZ 2.11 dBm -27.89 db
1.708 GHe 1.710 GHz 150.000 k2 1.70857 GHz ~34.52 dém -2L.52de 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -34.96 dBm -21.96 d&
1.710 GHz 1.725 GHz 100,000 kHz 171813 GHz 1.90 dém -28.10 dB 1.781 CHz 760 one 1,000 Mz 170113 ohs ~30.06 dbm 1706 B
Y
I 1 1 i

Date: 20.JAN. 2022 05:09:10

Date: 20.JAN.2022 05:21:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A177 of A212
: Mar. 07, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 25.70 dBm

Spectrum

Offset 5.70 dB Mode Auto Sweep

Sp

Ref Level 2570 deém  Offset 5.70 dB Mode suto Sweep

SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 fugrwr
Limit ¢heck PAaBS ,EF—‘nEh?MEDlMEk"Eg, PABS
9Biie —$PURTOUS [TNE _ABS PASS T\I 20 dB{iE —kPURTOUS [ TNE_ABS PAES ﬂ
10 dBm ; ‘\ 10 dBm ' \
o dem . 0 dem
i [l
|
-10 dBm L -10 dem T
| SPURIOUS_LTNE ABS_ J L {
-20 dem 3 20 dem r} I
-30 dBm “H ﬁ 73? Bm ‘J
40 drm i _a liBm

[

‘ i \M

Date: 20.JAN 2022 05:15:16

-50 dem - i
= ] i b S S —
T e S A Y e Lo

-60 dam -60 dBm:

-70 dBm -70 dBm

Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz

purious EmissiuTs ‘ | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,708%4 GHz -36.67 d&m -23.67 dé 1.765 GHz 1.780 GHz 100.000 kHz 1.77915 GHz 20.08 dém -9.92 db
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -27.89 dBm -14.89 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78002 GHz -29.14 dBm -16.14 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 20.42 dBm -9.58 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78110 GHz -39.57 dbm -26.57 dB
e ——
il ] [| [ | I [| o
Date: 20.JAN.2022 05:03:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 3P[\E —KPURTOUS [ TNE ABS FAFS 20 P —SPORTOUS _[TNE_ABS, PASS
10 dBm 10 dBm
0 dBm I ; - .1 0 dpfh- .
| \
-10 dem f -10 dBm
| SPURIOUS_LINE_ABS_ | | \
-20 dBm T -20 dBm L
-30 dam 2. ’J \ _#b dem |
e,
Rt IVJ{ R LFL‘ T e
-40 dBm -40 dBm B
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[I'start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170840 GHz -28.45 dBm -15.45 dB 1.765 GRz 1.780 Ghz 100.000 kHz 1.76621 GHz 1.48 dbm -28.52 dB
1.708 GHe 1.710 GHz 150.000 k2 1.70858 GHz ~34.75 dim -2L.75 de 1.780 GHz 1.781 GHz 150.000 kHz 1.78002 GHz -36.64 dBm -23.64 de
1.710 GHz 1.725 GHz 100,000 kHz 1.71498 GHz 1.27 dém -28.73 dB 1.781 CHz 760 one 1,000 Mz 70130 chs ~30-75 dhm 1775 b
Y
I 1 1 i
Date: 20.JAN2022 05.07:39

Date: 20.JAN.2022 05:19:50

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

1 A178 of A212
: Mar. 07, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 25.70 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dem  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS ,EFJBEI.?ME::MENE& PABS
9Biie —$PURTOUS [TNE _ABS x ﬂ 20 dBfie _EPURTOUS _[INE_ABS PAES ﬂ
10 dBm ‘ ‘\ 10 dBm i \
0 dem fl l 0 dem } \
-10 dem -10 dBm ¢
| SPURIOUS_LINE_ABS_ f \ f \
-20 dem \ -20 dBm Y
-30 dBm T i -30) e {J
* I |
-40 dBm Bm
7 W W ’ l \ ‘IM'JI \:"-\n.,.,..
-50 dem - - s Bm | Fllh
i At "w"J ‘\\W I') A L.,-uw-v\f\-f"“"“m e S
_60 dem i o it ol sn :IB? L ot At i
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||[ start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -39.27 dém -26.27 d 1.765 GHZ 1.780 GHz 100.000 kHz 1.77914 GHz 19.37 dBm -10.63 db
1.708 GHe 1.710 GHz 150.000 k2 1.71000 GHz ~29.76 dim -16.76 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -26.03 dBm -15.03 de
1.710 GHz 1.725 GHz 100,000 kHz 1.71086 GHz 18.49 dBm -11.51 dB 1781 aHe 760 one 000 M 70108 chs 4096 dBm 37968 db
e ——
i ) ¢ L | 1 o

Date: 20.JAN 2022 05:04:36

Date: 20 JAN 2022 05:16:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 2570 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 3P[\E —KPURTOUS [ TNE ABS FAFS 20 P —SPORTOUS _[TNE_ABS, PASS
10 dBm 10 dBm
0 dam el TR et M-\ 0 dimss A A A A e ] mw\
-10 dem J | -10 dBm
| SPURIOUS_LINE_ABS_ } | \
-20 dBm j T -20 dBm
* \
| \
-30 dem 70 dem
ISR, ey K M%M
-40 dBm 40 dBm -
50 dem 50 dBm
-0 dam -60 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[I'start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70855 GHz -29.87 dém -16.97 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.77129 GHz 0.24 dBm -29.76 db
1.708 GHe 1.710 GHz 150.000 k2 1.71000 GHz -35.40 dém -22.40 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -37.71 dém 2471 de
1.710 GHz 1.725 GHz 100,000 kHz 171653 GHz -0.09 dBm -30.09 dB 1.781 CHz 760 one 1,000 Mz 170175 ohe 3159 dbm 1685 B
Y
I 1 1 i

Date: 20.JAN, 2022 05:08.07

Date: 20.JAN.2022 05:18:18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

: A179 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 23.22 dBm
SGL Count 100/100

Offset 5.70 dB Mode Auto Sweep

Ref Level 2322 dém Offset 5.70 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr

20 abiildheck o | SPURIME CHYEKABS DAk .
Line _$PURIOUS INE_ABS ‘ n\-’»‘« 58 Line SPURIOUS_LINE_ABS. PASS ”

10 dem | 10dem , \

0 dem fJ l 0 dem ‘ l{

-10 dBm 1 -10 dem ’Jﬁ

| SPURIOUS_LINE_ABS_ /] H

-20 dem -20 dBm I |

J
i

-30 dem - L
I

|
-Sq Bm: i

Date: 20.JAN 2022 05:24:25

Date: 20.JAN 2022 05:36:37

40 d8 J t i ‘] -4 gBm 1
fod K
T Y | N bin | v, ——
" L . I e
LT M}L‘M P I \ St VR WPTPPPIR P \v-»w prfireet
-60 dam 60 dBm-
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stﬂ 1.79 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70219 GHz -39.05 d&m -26.65 d8 1.760 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 20.81 dBm -9.19 dB

1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.17 dBm -19.17 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78002 GHz -30.69 dBm -17.60 dB

1.710 GHz 1.730 GHz 100,000 kHz 1.71111 GHz 20.14 dBm -9.86 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -39.55 dbm -26.55 dB

e ——
T
il | [ | il 1 [

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN. 2022 05:32:03

Date: 20.JAN.2022 05:44:13

Spectrum = Spe n v
Ref Level 23.22 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 23.22 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek — IAECHYEKABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm T 10 dém
0 dBm , ] 0 dp - 3
[ il
-10 dam -1 dem
| SPURIOUS_LINE_ABS_ } } \
-20 dom i H -2q dem 1
r’H 1\ -3h dem it x
ol B ] \1\ [t rsmias
-40 dBm L40 dem
-50 dem -50 dem
-60 dBm -50 dem
70 derm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70855 GHz -28.71 dém -15.71 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76724 GHz 0.56 dBm -29.44 0B
1.709 GHz 1.710 GHz 200,000 kHz 1.70857 GHz -34.62 dbm -21.62 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -37.51 dBm -24.51 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.72480 GHz 0.97 dBm -20.03 d& 1.781 GHz 1700 GH2 1,000 Mz 78156 CHe 3109 dbm ~1509 db
.
i it L 2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A180 of A212
: Mar. 07, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
o
Spectrum o=l sp n v
Ref Level 23.22 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 23.22 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abimit dheck — | SPURIRACHBEKABS_ ks
Line _§PURIOUS_| INE_ABS ‘ nm Line _§PURIOUS_|INE_ABS PABS ﬂ
10 dem m 10 dém , \
0 dém | 0 dem
| I
-10 dBm / T -10 dBm 7
| SPURIOUS_LINE_ABS_ [ \ ‘
-20 dBm T -20 dBm “
§ “ i
30 dem ’/‘I L\ l‘i -35{ Bm > 11i
-40d T i | -4 dBm | F
\ / | Y
MI‘ ) I I 5 dam § ol
e e J 13 R T LN o el
Yo, . . . r - e
&0 dem i R At L o dBmW R PP S (e Ay
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -39.30 dém -26.30 dé 1,760 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 19,69 dBm -10.11 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -31.56 dém -18.56 d8 1.780 GHz 1.781 GHz 200.000 kHz 178002 GHz -29.20 dBm -16.20 dB
1,710 GHz 1.730 GHz 100,000 kHz 171107 GHz 18.73 dBm -11.27 dB 1.781 CHz 1700 GH2 1,000 Miz 170100 GHz 40,56 dBm ~57.86 dB
e ——
Il ) ¢ - | 1 o
Dote: 20.JAN.2022 05:25:56 Date: 20.JAN 2022 05:38:08
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum | see n v
Ref Level 23.22 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 23.22 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek — | SPURIRHECHBEKABS AT
Line $PURIOUS_LINE ABS ‘ PABS Line _$PURIOUS_LINE_ABS. PABS
10 dBm T 10dBm
0 dBm B L N K SN S S S ﬂ)MWW\W 0 dg. = D B e Y Yoy L Y e .m\
-10 dBm | } -10 dem
| SPURIOUS_LINE_ABS_ ’ | l
20 dBm i \ -2 dBm
| 1
30 dem + T 3/6 dBm
dq',ﬁj \ "k vt g,
-40 dBm | o cem
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |['start 1.76 cHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170885 GHz -28.97 dém -15.97 dé 1,760 GHz 1.780 GHz 100.000 kHz 1,76600 GHz -0.19 dBm -30.16 dB
1.708 Ghz 1.710 GHz 200,000 kHz 1.70995 GHz -34.63 dém 2163 d8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -37.24 dBm -24.24 dB
1,710 GHz 1.730 GHz 100,000 kHz 171602 GHz -0.33 dBm -30.33 dB 1.781 CHz 1700 GH2 1,000 Miz 178113 GHz 31.11 dim 1611 d8
T
Il 1 1 i
Date: 20.JAN 2022 05:30:31 Date: 20.JAN.2022 05.42.41

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date
Report Version

: A181 of A212
: Mar. 07, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 23.22 dbm  Offset 5.70 dB Mode Auto Sweep RefLevel 23.22 dgm  Offset 5.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbialfheck — | SPURIGIECHBEKABS VT
Line _§PURIOUS_| INE_ABS ‘ ﬂm Line _§PURIOUS_LINE_ABS PAES n
10 dBm | ‘ 10 dBm |
0 dém l \ 0 deém J‘ |
-10 dBm ! -10 dem L
| SPURIOUS_LINE_ABS_ ] \ pf \
-20 dem 20 dBm ¥
-30 derm f{ i i -3q fiBm 1
jo ] ] I l‘
40 dam '\m +d b ! J.'
Ial N \ ﬂ L | Wl -
V —— = . J‘ J \ | I{ o ‘_',_,M P V ]\.
60 dbm M et Nplne, o ool A gl P e R el i i
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|['start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -40.76 dBm -27.76 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77895 GHz 19.19 dBm -10.81 dB
1.708 GHe 1.710 GHz 200.000 kHz 1.71000 GHz ©32.36 dém -20.36 do 1.780 GHz 1.781 GHz 200.000 kHz 1.78001 GHz -34.64 dBm -21.64 de
1.710 GHz 1.730 GHz 100,000 kHz 171111 GHz 18.11 dBm -11.89 dB 1.781 CHz 760 one 1,000 Mz 70106 che 41.73 cbm 3673 b
e ——
i ) b L | 1 w
Date: 20.JAN 2022 05:27:28 Oate: 20 JAN 2022 05538
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 23.22 dBm  Offset 5.70 dB Mode Auto Sweep RefLevel 23.22 dém  Offset 5.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek — IAECHYEKABS_ VT
Line _$PURIOUS_} INE_ABS ‘ PABS SPURIOUS _LINE_ABS PASES
10 dBm :
0 dBm r_,,p T Y TR P Y. PSS W"«MW‘ B Ty o T Y B RS WY DY Y ﬂ|
-10 dam . -ll{dBrr
| SPURIOUS_LINE_ABS_ J \ l
-20 dem , i 20 dBm \
| ]
-30 dem -3 dem
g j | )ﬂ v\w »
B SRR
40 dB hy \"\ A [~
-40 dBrm 0 dBm A
50 dem -50 dBm
-0 dem 50 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70882 GHz -20.87 dém -16.87 d& 1.760 GHz 1.780 GHz 100.000 kHz 1.76754 GHz ~0.64 dBm ~30.94 db
1.708 GHe 1.710 GHz 200.000 kHz 1.70855 GHz -35.81 dém -22.51d8 1.780 GHz 1.781 GHz 200.000 kHz 1.78000 GHz -38.19 dBm -25.19 d8
1.710 GHz 1.730 GHz 100,000 kHz 172476 GHz -1.24 dem -31.24 dB 1.781 CHz 760 one 1,000 Mz 70164 chs ~35-10 dbm S TRTET
Y
I 1 1 i

Date: 20.JAN, 2022 05:29:00

Date: 20.JAN.2022 05:41:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

1 A182 of A212
: Mar. 07, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
" 2
i sascsinnst g sogn —~ et =
50 dBm—
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -53.18 dBm -40.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -53.15 dBm -40.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -53.83 dBm -40.83 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68093 GHz -54,30 dBm -41.30 dg
1.790 GHz 3,000 GHz 1.000 MHz 2.81836 GHz -52,46 dBm -39,46 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.68732 GHz -52.,42 dBm -39.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -43.94 dBm -30.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48921 GHz -43.08 dBm -30.08 db
9.000 GHz 13.000 GHz 1.000 MHz 11.91639 GHz -48.01 dBm -35.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.83827 GHz -47.,94 dBm -34.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.64365 GHz -45.81 dBm -32.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.04862 GHz -45.62 dBm -32.62 d&
- m— e p—
{ )i J ¢ ) e { ] J a@ L
Date: 20.JAN.2022 03:28:34 Date: 20 JAN 2022 03:39:13
Highest Channel / QPSK
Spectrum I :%-:'
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 48 URIOUS } INF_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 gem A, I 'W\r aaiad i
I
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 880.50725 MHz -53.24 dBm -40.24 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65820 GHz -54.29 dBm -41.29 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.66313 GHz -52.42 dém -39.42 db
3.000 GHz 9.000 GHz 1.000 MHz 3.55770 GHz -42.99 dém -29.99 db
2,000 GHz 13,000 GHz 1.000 MHz 12.83127 GHz -47.82 dBm -34.89 de
13,000 GHz 18,000 GHz 1,000 MHz 17.04279 GHz -45.69 dBm -32.69 db
r— -

L

J

Date 20 AN 2022 034048

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number

1 A183 of A212

Report Issued Date : Mar. 07, 2022

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
I . Avoln A
LN T i o indil.ar- — - = - - -
e
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.83958 MHz -52,92 dBm -39.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 846.57421 MHz -53.20 dBm -40.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -53.82 dBm -40.82 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.47804 GHz -54.19 dBm 41,18 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.65224 GHz -52,66 dBm -39,66 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.80009 GHz -52.,44 dBm -39.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -43.90 dBm -30.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48771 GHz -43.23 dBm -30.23 db
9.000 GHz 13.000 GHz 1.000 MHz 12.83077 GHz -47.98 dBm -34.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93738 GHz -47.,99 dBm -34.99 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.05487 GHz -45.74 dBm -32.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.03779 GHz -45.75 dBm -32.75 dB
- m— e p—
L L J ) e L J J L)
Date: 20.JAN.2022 03:51:25 Date: 20 JAN 2022 04:02:08
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 &d LRIOUS J INE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm — I - o] — oA, .y i, .
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -53.13 dBm -40.13 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.59768 GHz -54.06 dBm -41.06 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.65466 GHz -52.65 dém -39.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.55470 GHz -42.39 dém -29.39 de
2,000 GHz 13,000 GHz 1.000 MHz 12.82527 GHz -47.82 dBm -34.82 db
13,000 GHz 18,000 GHz 1.000 MHz 17.04362 GHz -45.84 dBm -32.84 dB
r— -

L

J

Date 20 AN 2022 040340

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number

1 A184 of A212

Report Issued Date : Mar. 07, 2022

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
e 2 1| 50 dBm ! P— P .y arnramioly
- —— hd L T v N
60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 810.21739 MHz -53.10 dBm -40.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 874.69015 MHz -53.28 dBm -40.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -54.00 dBm -41.00 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -53.85 dBm -40.85 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.68006 GHz -52,61 dBm -39,61 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.65990 GHz -52.38 dBm -39.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -43.33 dBm -30.33 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48571 GHz -44.38 dBm -31.88 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84927 GHz -47.89 dBm -34.89 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.83927 GHz -47.70 dBm -34.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04987 GHz -45.76 dBm -32.76 db 13.000 GHz 18,000 GHz 1.000 MHz 16.58991 GHz -45.87 dBm -32.87 d&
- m— e p—
L L J ) e L J J L)
Date: 20.JAN.2022 04:14:19 Date: 20 JAN 2022 04:24:58
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 &d LRIOUS J INE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem . T ‘W A e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 722.47626 MHz -53.20 dBm -40.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -53.16 dBm -40.16 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.64176 GHz -52.42 dém -39.42 db
3.000 GHz 9.000 GHz 1.000 MHz 3.55070 GHz -43.07 dém -30.07 d&
9,000 GHz 13,000 GHz 1.000 MHz 12.85827 GHz -47.91 dBm -34.91 de
13.000 GHz 18.000 GHz 1,000 MHz 17.05029 GHz -45.54 dBm -32,54 dB
r— -

L

J

Date 20 AN 2022 042830

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number 1 A185 of A212
Report Issued Date : Mar. 07, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
| S At A A y ol — I
50 dBm— — a7 - - 50 dBm— —7 — e P = - e
-0 dBm
-70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -53.13 dBm -40.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 884.38531 MHz -53.25 dBm -40.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -54.03 dBm -41.03 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.56129 GHz -54.15 dBm -41.15 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.68934 GHz -52,52 dBm -39,52 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.68369 GHz -52,51 dBm -39.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42121 GHz -44.02 dBm -31.02 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48121 GHz -47,07 dBm -34.07 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82977 GHz -47.75 dBm -34.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.41582 GHz -47,97 dBm -34.97 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03737 GHz -45.62 dBm -32.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.04279 GHz -45.44 dBm -32.44 dB
- m— e p—
] A

L JL J

Dater 20 JAN 2022 043711

L JL J

Date: 20 JAN 2022 04:47:50

Highest Channel / QPSK

L

Spectrum I :%J
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 &d LRIOUS J INE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm — - J—y SN IV PR preradan )
"
M__
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 854.23023 MHz -53.10 dBm -40.10 de
1.000 GHz 1.700 GHz 1.000 MHz 1.65890 GHz -54.25 dBm -41.25 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.80021 GHz -52.38 dém -39.38 db
3.000 GHz 9.000 GHz 1.000 MHz 3.54120 GHz -47.26 dém -34.26 db
9,000 GHz 13,000 GHz 1.000 MHz 12.86077 GHz -47.87 dBm -34.87 db
13.000 GHz 18.000 GHz 1,000 MHz 17.04070 GHz -45.71 dBm -32.71 dB
— ]

J

Date 20 AN 2022 0449,

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number 1 A186 of A212
Report Issued Date : Mar. 07, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
"
B T Jp— P A | P | il
=04 — = . - 50 dBm I A - A e
0 de -0 dBm
70dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 860.59200 MHz -53.08 dBm -40.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 504.26037 MHz -53.28 dBm -40.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -38.20 dBm -25.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.71 dBm -40.71 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.65264 GHz -52,63 dBm -39.63 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.66098 GHz -52.56 dBm -39.66 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42221 GHz -43.58 dBm -30.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95342 GHz -46.97 dBm -33.97 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84777 GHz -47.91 dBm -34.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85127 GHz -47.,94 dBm -34.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03779 GHz -45.57 dBm -32.57 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.02487 GHz -45.30 dBm -32.80 dB
- m— e p——
b A

L JL J

Dater 20 JAN 2022 05:00:02

L JL

Date: 20 JAN 2022 05:10:41

Highest Channel / QPSK

L

J

Date 20 AN 2022 084243

Spectrum I :%J
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 &d LRIOUS J INE_ARS PASS
_SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dem
50 dBm ! s T it ¥ L
_ B
-60 dBm
-70 dBm
-80 dem
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 782.10145 MHz -53.15 dBm -40.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -54.19 dBm -41.19 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.67280 GHz -52.64 dém -39.64 db
3.000 GHz 9.000 GHz 1.000 MHz 3.53221 GHz -46.72 dém -33.72 de
9,000 GHz 13,000 GHz 1.000 MHz 12.82427 GHz -47.89 dBm -34.89 de
13.000 GHz 18.000 GHz 1,000 MHz 17.04654 GHz -45.52 dBm -32,52 db
— ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number 1 A187 of A212
Report Issued Date : Mar. 07, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG210804B

LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dem  Offset 5.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
T A . | ry s A
50 dBm—T» — p— —— s o 50 dBm — Y T o Ay
et i
-0 dBm
-70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -53.06 dBm -40.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 818.45827 MHz -53.08 dBm -40.0% dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -45.57 dBm -32.57 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64070 GHz -54.13 dBm -41.13 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.64942 GHz -52,41 dBm -39,41 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.65345 GHz -52,54 dBm -39.54 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42271 GHz -42.90 dBm -29.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94492 GHz -47.,05 dBm -34.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.85427 GHz -48.09 dBm -35.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.81327 GHz -47.,92 dBm -34.92 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04070 GHz -45.50 dBm -32.50 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.04904 GHz -45.52 dBm -32.52 d&
- m— e p—
L L J ) e L J J L)
Date: 20.JAN.2022 05:22:53 Date: 20 JAN 2022 05:33:34
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 &d LRIOUS J INE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
et )
-50 dBm I = ’ S i,
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -53.28 dBm -40.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65400 GHz -54.14 dBm -41.14 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79665 GHz -52.07 dém -39.07 db
3.000 GHz 9.000 GHz 1.000 MHz 3.52221 GHz -44.46 dBm -31.46 db
2,000 GHz 13,000 GHz 1.000 MHz 11,93538 GHz -47.82 dBm -34.89 de
13,000 GHz 18,000 GHz 1.000 MHz 17.03821 GHz -45.85 dBm -32.85 db
r— -

L

J

Date 20 AN 2022 083508

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPP14510

Page Number
Report Issued Date : Mar. 07, 2022
Report Version

1 A188 of A212

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG210804B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0047
40 Normal Voltage 0.0022
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 71
Peak-to-Average Ratio
Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.54 6.35 6.67 PASS
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